Shenzhen DL Testing Technology Co., Ltd.

ANNEX

FCC Test Report
FCC ID: 2BQ40-B1

Applicant: VAAL TRADING SAS
Address: CR 19 12 51 OF C 13, BOGOTA, COLOMBIA
Manufacturer: Shenzhen Feiyufei Digital Technology Co., Ltd

3A18, Building A2, Fuhai Technology Industrial Park, Fuyong Community, Baoan,

Address: Shenzhen, Guangdong, China

Product Name: smart watch

Trade Mark: MYM

Model Number: B1

Date of Receipt: Aug. 22, 2024

Test Date: Aug. 22, 2024 - Sep. 02, 2024

Date of Report: Sep. 02, 2024

Prepared By: Shenzhen DL Testing Technology Co., Ltd.

Address: 101-201, Building C S_huanghuan, No.8, Baoging Rogd, Baolong Industrial Zone, Baolong
Street, Longgang District, Shenzhen, Guangdong, China

Test Result: Pass
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03 Peak-to-Average Ratio

Band | Bandwidth (MHz) | UL Channel | RB Size | RB Position | Modulation | Result (dB) | high Limit (dB) | Verdict
Band5 1.4 20407 1 #0 QPSK 4.74 13 PASS
Band5 1.4 20407 1 #Mid QPSK 4.59 13 PASS
Band5 1.4 20407 1 #Max QPSK 4.67 13 PASS
Band5 1.4 20407 3 #0 QPSK 5.18 13 PASS
Band5 1.4 20407 3 #Max QPSK 5.18 13 PASS
Band5 14 20407 6 #0 QPSK 5.65 13 PASS
Band5 1.4 20407 1 #0 QAM16 5.40 13 PASS
Band5 1.4 20407 1 #Mid QAM16 5.35 13 PASS
Band5 1.4 20407 1 #Max QAM16 5.47 13 PASS
Band5 1.4 20407 3 #0 QAM16 5.98 13 PASS
Band5 1.4 20407 3 #Max QAM16 5.97 13 PASS
Band5 14 20407 6 #0 QAM16 6.39 13 PASS
Band5 1.4 20525 1 #0 QPSK 4.65 13 PASS
Band5 1.4 20525 1 #Mid QPSK 4.60 13 PASS
Band5 1.4 20525 1 #Max QPSK 4.77 13 PASS
Band5 1.4 20525 3 #0 QPSK 4.94 13 PASS
Band5 1.4 20525 3 #Max QPSK 5.06 13 PASS
Band5 1.4 20525 6 #0 QPSK 5.57 13 PASS
Band5 1.4 20525 1 #0 QAM16 5.46 13 PASS
Band5 1.4 20525 1 #Mid QAM16 5.38 13 PASS
Band5 1.4 20525 1 #Max QAM16 5.60 13 PASS
Band5 1.4 20525 3 #0 QAM16 5.71 13 PASS
Band5 1.4 20525 3 #Max QAM16 5.71 13 PASS
Band5 1.4 20525 6 #0 QAM16 6.28 13 PASS
Band5 1.4 20643 1 #0 QPSK 4.38 13 PASS
Band5 1.4 20643 1 #Mid QPSK 4.31 13 PASS
Band5 1.4 20643 1 #Max QPSK 4.38 13 PASS
Band5 1.4 20643 3 #0 QPSK 4.73 13 PASS
Band5 1.4 20643 3 #Max QPSK 4.69 13 PASS
Band5 14 20643 6 #0 QPSK 5.36 13 PASS
Band5 1.4 20643 1 #0 QAM16 5.27 13 PASS
Band5 1.4 20643 1 #Mid QAM16 5.05 13 PASS
Band5 1.4 20643 1 #Max QAM16 5.21 13 PASS
Band5 1.4 20643 3 #0 QAM16 5.61 13 PASS
Band5 1.4 20643 3 #Max QAM16 5.53 13 PASS
Band5 14 20643 6 #0 QAM16 6.24 13 PASS
Band5 3 20415 1 #0 QPSK 4.77 13 PASS
Band5 3 20415 1 #Mid QPSK 4.73 13 PASS
Band5 3 20415 1 #Max QPSK 4.63 13 PASS
Band5 3 20415 8 #0 QPSK 5.65 13 PASS
Band5 3 20415 8 #Max QPSK 5.57 13 PASS
Band5 3 20415 15 #0 QPSK 5.60 13 PASS
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Band5 3 20415 1 #0 QAM16 5.70 13 PASS
Band5 3 20415 1 #Mid QAM16 5.59 13 PASS
Band5 3 20415 1 #Max QAM16 5.54 13 PASS
Band5 3 20415 8 #0 QAM16 6.50 13 PASS
Band5 3 20415 8 #Max QAM16 6.41 13 PASS
Band5 3 20415 15 #0 QAM16 6.42 13 PASS
Band5 3 20525 1 #0 QPSK 4.43 13 PASS
Band5 3 20525 1 #Mid QPSK 4.61 13 PASS
Band5 3 20525 1 #Max QPSK 4.74 13 PASS
Band5 3 20525 8 #0 QPSK 5.61 13 PASS
Band5 3 20525 8 #Max QPSK 5.68 13 PASS
Band5 3 20525 15 #0 QPSK 5.50 13 PASS
Band5 3 20525 1 #0 QAM16 5.27 13 PASS
Band5 3 20525 1 #Mid QAM16 541 13 PASS
Band5 3 20525 1 #Max QAM16 5.58 13 PASS
Band5 3 20525 8 #0 QAM16 6.37 13 PASS
Band5 3 20525 8 #Max QAM16 6.47 13 PASS
Band5 3 20525 15 #0 QAM16 6.37 13 PASS
Band5 3 20635 1 #0 QPSK 4.44 13 PASS
Band5 3 20635 1 #Mid QPSK 4.22 13 PASS
Band5 3 20635 1 #Max QPSK 4.20 13 PASS
Band5 3 20635 8 #0 QPSK 5.52 13 PASS
Band5 3 20635 8 #Max QPSK 5.42 13 PASS
Band5 3 20635 15 #0 QPSK 5.41 13 PASS
Band5 3 20635 1 #0 QAM16 5.29 13 PASS
Band5 3 20635 1 #Mid QAM16 511 13 PASS
Band5 3 20635 1 #Max QAM16 5.05 13 PASS
Band5 3 20635 8 #0 QAM16 6.31 13 PASS
Band5 3 20635 8 #Max QAM16 6.22 13 PASS
Band5 3 20635 15 #0 QAM16 6.22 13 PASS
Band5 5 20425 1 #0 QPSK 4.97 13 PASS
Band5 5 20425 1 #Mid QPSK 4.87 13 PASS
Band5 5 20425 1 #Max QPSK 4.59 13 PASS
Band5 5 20425 12 #0 QPSK 5.56 13 PASS
Band5 5 20425 12 #Max QPSK 5.44 13 PASS
Band5 5 20425 25 #0 QPSK 5.56 13 PASS
Band5 5 20425 1 #0 QAM16 5.58 13 PASS
Band5 5 20425 1 #Mid QAM16 5.44 13 PASS
Band5 5 20425 1 #Max QAM16 5.34 13 PASS
Band5 5 20425 12 #0 QAM16 6.41 13 PASS
Band5 5 20425 12 #Max QAM16 6.24 13 PASS
Band5 5 20425 25 #0 QAM16 6.30 13 PASS
Band5 5 20525 1 #0 QPSK 4.32 13 PASS
Band5 5 20525 1 #Mid QPSK 4.50 13 PASS
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Band5 5 20525 1 #Max QPSK 4.78 13 PASS
Band5 5 20525 12 #0 QPSK 5.47 13 PASS
Band5 5 20525 12 #Max QPSK 5.71 13 PASS
Band5 5 20525 25 #0 QPSK 5.63 13 PASS
Band5 5 20525 1 #0 QAM16 5.01 13 PASS
Band5 5 20525 1 #Mid QAM16 5.21 13 PASS
Band5 5 20525 1 #Max QAM16 5.51 13 PASS
Band5 5 20525 12 #0 QAM16 6.31 13 PASS
Band5 5 20525 12 #Max QAM16 6.51 13 PASS
Band5 5 20525 25 #0 QAM16 6.35 13 PASS
Band5 5 20625 1 #0 QPSK 4.83 13 PASS
Band5 5 20625 1 #Mid QPSK 4.38 13 PASS
Band5 5 20625 1 #Max QPSK 4.31 13 PASS
Band5 5 20625 12 #0 QPSK 5.66 13 PASS
Band5 5 20625 12 #Max QPSK 5.46 13 PASS
Band5 5 20625 25 #0 QPSK 5.50 13 PASS
Band5 5 20625 1 #0 QAM16 5.43 13 PASS
Band5 5 20625 1 #Mid QAM16 5.03 13 PASS
Band5 5 20625 1 #Max QAM16 4.98 13 PASS
Band5 5 20625 12 #0 QAM16 6.37 13 PASS
Band5 5 20625 12 #Max QAM16 6.27 13 PASS
Band5 5 20625 25 #0 QAM16 6.31 13 PASS
Band5 10 20450 1 #0 QPSK 4.76 13 PASS
Band5 10 20450 1 #Mid QPSK 4.24 13 PASS
Band5 10 20450 1 #Max QPSK 4.25 13 PASS
Band5 10 20450 25 #0 QPSK 5.53 13 PASS
Band5 10 20450 25 #Max QPSK 5.35 13 PASS
Band5 10 20450 50 #0 QPSK 5.45 13 PASS
Band5 10 20450 1 #0 QAM16 5.60 13 PASS
Band5 10 20450 1 #Mid QAM16 5.17 13 PASS
Band5 10 20450 1 #Max QAM16 5.19 13 PASS
Band5 10 20450 25 #0 QAM16 6.35 13 PASS
Band5 10 20450 25 #Max QAM16 6.14 13 PASS
Band5 10 20450 50 #0 QAM16 6.19 13 PASS
Band5 10 20525 1 #0 QPSK 4.23 13 PASS
Band5 10 20525 1 #Mid QPSK 4.55 13 PASS
Band5 10 20525 1 #Max QPSK 4.91 13 PASS
Band5 10 20525 25 #0 QPSK 5.32 13 PASS
Band5 10 20525 25 #Max QPSK 5.61 13 PASS
Band5 10 20525 50 #0 QPSK 5.56 13 PASS
Band5 10 20525 1 #0 QAM16 5.02 13 PASS
Band5 10 20525 1 #Mid QAM16 5.31 13 PASS
Band5 10 20525 1 #Max QAM16 5.79 13 PASS
Band5 10 20525 25 #0 QAM16 6.16 13 PASS
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Band5 10 20525 25 #Max QAM16 6.46 13 PASS
Band5 10 20525 50 #0 QAM16 6.34 13 PASS
Band5 10 20600 1 #0 QPSK 4.84 13 PASS
Band5 10 20600 1 #Mid QPSK 4.63 13 PASS
Band5 10 20600 1 #Max QPSK 4.24 13 PASS
Band5 10 20600 25 #0 QPSK 5.79 13 PASS
Band5 10 20600 25 #Max QPSK 5.54 13 PASS
Band5 10 20600 50 #0 QPSK 5.57 13 PASS
Band5 10 20600 1 #0 QAM16 5.61 13 PASS
Band5 10 20600 1 #Mid QAM16 5.39 13 PASS
Band5 10 20600 1 #Max QAM16 5.04 13 PASS
Band5 10 20600 25 #0 QAM16 6.60 13 PASS
Band5 10 20600 25 #Max QAM16 6.36 13 PASS
Band5 10 20600 50 #0 QAM16 6.40 13 PASS
Band7 5 20775 1 #0 QPSK 4.16 13 PASS
Band7 5 20775 1 #Mid QPSK 4.15 13 PASS
Band7 5 20775 1 #Max QPSK 4.16 13 PASS
Band7 5 20775 12 #0 QPSK 4.85 13 PASS
Band7 5 20775 12 #Max QPSK 4.83 13 PASS
Band7 5 20775 25 #0 QPSK 4.89 13 PASS
Band7 5 20775 1 #0 QAM16 491 13 PASS
Band7 5 20775 1 #Mid QAM16 4.94 13 PASS
Band7 5 20775 1 #Max QAM16 4.96 13 PASS
Band7 5 20775 12 #0 QAM16 5.65 13 PASS
Band7 5 20775 12 #Max QAM16 5.70 13 PASS
Band7 5 20775 25 #0 QAM16 5.65 13 PASS
Band7 5 21100 1 #0 QPSK 2.65 13 PASS
Band7 5 21100 1 #Mid QPSK 2.86 13 PASS
Band7 5 21100 1 #Max QPSK 3.19 13 PASS
Band7 5 21100 12 #0 QPSK 3.93 13 PASS
Band7 5 21100 12 #Max QPSK 4.20 13 PASS
Band7 5 21100 25 #0 QPSK 4.06 13 PASS
Band7 5 21100 1 #0 QAM16 3.61 13 PASS
Band7 5 21100 1 #Mid QAM16 3.72 13 PASS
Band7 5 21100 1 #Max QAM16 4.08 13 PASS
Band7 5 21100 12 #0 QAM16 4.82 13 PASS
Band7 5 21100 12 #Max QAM16 5.09 13 PASS
Band7 5 21100 25 #0 QAM16 4.92 13 PASS
Band7 5 21425 1 #0 QPSK 3.27 13 PASS
Band7 5 21425 1 #Mid QPSK 3.41 13 PASS
Band7 5 21425 1 #Max QPSK 3.81 13 PASS
Band7 5 21425 12 #0 QPSK 4.46 13 PASS
Band7 5 21425 12 #Max QPSK 4.76 13 PASS
Band7 5 21425 25 #0 QPSK 4.61 13 PASS
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Band7 5 21425 1 #0 QAM16 4.02 13 PASS
Band7 5 21425 1 #Mid QAM16 4.13 13 PASS
Band7 5 21425 1 #Max QAM16 4.54 13 PASS
Band7 5 21425 12 #0 QAM16 5.24 13 PASS
Band7 5 21425 12 #Max QAM16 5.54 13 PASS
Band7 5 21425 25 #0 QAM16 5.43 13 PASS
Band7 10 20800 1 #0 QPSK 3.96 13 PASS
Band7 10 20800 1 #Mid QPSK 3.76 13 PASS
Band7 10 20800 1 #Max QPSK 351 13 PASS
Band7 10 20800 25 #0 QPSK 4.87 13 PASS
Band7 10 20800 25 #Max QPSK 4,71 13 PASS
Band7 10 20800 50 #0 QPSK 4.79 13 PASS
Band7 10 20800 1 #0 QAM16 4.96 13 PASS
Band7 10 20800 1 #Mid QAM16 4.73 13 PASS
Band7 10 20800 1 #Max QAM16 4.54 13 PASS
Band7 10 20800 25 #0 QAM16 5.70 13 PASS
Band7 10 20800 25 #Max QAM16 5.58 13 PASS
Band7 10 20800 50 #0 QAM16 5.63 13 PASS
Band7 10 21100 1 #0 QPSK 2.55 13 PASS
Band7 10 21100 1 #Mid QPSK 2.90 13 PASS
Band7 10 21100 1 #Max QPSK 3.56 13 PASS
Band7 10 21100 25 #0 QPSK 3.72 13 PASS
Band7 10 21100 25 #Max QPSK 4.29 13 PASS
Band7 10 21100 50 #0 QPSK 4.14 13 PASS
Band7 10 21100 1 #0 QAM16 3.40 13 PASS
Band7 10 21100 1 #Mid QAM16 3.68 13 PASS
Band7 10 21100 1 #Max QAM16 4.47 13 PASS
Band7 10 21100 25 #0 QAM16 4.64 13 PASS
Band7 10 21100 25 #Max QAM16 5.21 13 PASS
Band7 10 21100 50 #0 QAM16 5.03 13 PASS
Band7 10 21400 1 #0 QPSK 3.24 13 PASS
Band7 10 21400 1 #Mid QPSK 3.06 13 PASS
Band7 10 21400 1 #Max QPSK 3.65 13 PASS
Band7 10 21400 25 #0 QPSK 4.25 13 PASS
Band7 10 21400 25 #Max QPSK 4.61 13 PASS
Band7 10 21400 50 #0 QPSK 451 13 PASS
Band7 10 21400 1 #0 QAM16 4.25 13 PASS
Band7 10 21400 1 #Mid QAM16 4.03 13 PASS
Band7 10 21400 1 #Max QAM16 451 13 PASS
Band7 10 21400 25 #0 QAM16 5.15 13 PASS
Band7 10 21400 25 #Max QAM16 5.44 13 PASS
Band7 10 21400 50 #0 QAM16 5.36 13 PASS
Band7 15 20825 1 #0 QPSK 4.05 13 PASS
Band7 15 20825 1 #Mid QPSK 3.58 13 PASS
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Band7 15 20825 1 #Max QPSK 3.06 13 PASS
Band7 15 20825 36 #0 QPSK 4.78 13 PASS
Band7 15 20825 36 #Max QPSK 4.37 13 PASS
Band7 15 20825 75 #0 QPSK 4.95 13 PASS
Band7 15 20825 1 #0 QAM16 5.04 13 PASS
Band7 15 20825 1 #Mid QAM16 4.72 13 PASS
Band7 15 20825 1 #Max QAM16 4.15 13 PASS
Band7 15 20825 36 #0 QAM16 5.61 13 PASS
Band7 15 20825 36 #Max QAM16 5.30 13 PASS
Band7 15 20825 75 #0 QAM16 5.65 13 PASS
Band7 15 21100 1 #0 QPSK 2.42 13 PASS
Band7 15 21100 1 #Mid QPSK 2.89 13 PASS
Band7 15 21100 1 #Max QPSK 3.89 13 PASS
Band7 15 21100 36 #0 QPSK 3.53 13 PASS
Band7 15 21100 36 #Max QPSK 4.43 13 PASS
Band7 15 21100 75 #0 QPSK 4.58 13 PASS
Band7 15 21100 1 #0 QAM16 3.42 13 PASS
Band7 15 21100 1 #Mid QAM16 3.80 13 PASS
Band7 15 21100 1 #Max QAM16 4.72 13 PASS
Band7 15 21100 36 #0 QAM16 4.52 13 PASS
Band7 15 21100 36 #Max QAM16 5.34 13 PASS
Band7 15 21100 75 #0 QAM16 5.33 13 PASS
Band7 15 21375 1 #0 QPSK 3.88 13 PASS
Band7 15 21375 1 #Mid QPSK 3.15 13 PASS
Band7 15 21375 1 #Max QPSK 3.79 13 PASS
Band7 15 21375 36 #0 QPSK 4.47 13 PASS
Band7 15 21375 36 #Max QPSK 4.45 13 PASS
Band7 15 21375 75 #0 QPSK 4.97 13 PASS
Band7 15 21375 1 #0 QAM16 4.88 13 PASS
Band7 15 21375 1 #Mid QAM16 4.16 13 PASS
Band7 15 21375 1 #Max QAM16 4.74 13 PASS
Band7 15 21375 36 #0 QAM16 5.36 13 PASS
Band7 15 21375 36 #Max QAM16 5.30 13 PASS
Band7 15 21375 75 #0 QAM16 5.66 13 PASS
Band7 20 20850 1 #0 QPSK 4.14 13 PASS
Band7 20 20850 1 #Mid QPSK 3.34 13 PASS
Band7 20 20850 1 #Max QPSK 2.64 13 PASS
Band7 20 20850 50 #0 QPSK 4.85 13 PASS
Band7 20 20850 50 #Max QPSK 4.29 13 PASS
Band7 20 20850 100 #0 QPSK 4.84 13 PASS
Band7 20 20850 1 #0 QAM16 5.04 13 PASS
Band7 20 20850 1 #Mid QAM16 4.35 13 PASS
Band7 20 20850 1 #Max QAM16 3.75 13 PASS
Band7 20 20850 50 #0 QAM16 5.67 13 PASS
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Band7 20 20850 50 #Max QAM16 5.18 13 PASS
Band7 20 20850 100 #0 QAM16 5.67 13 PASS
Band7 20 21100 1 #0 QPSK 2.51 13 PASS
Band7 20 21100 1 #Mid QPSK 2.87 13 PASS
Band7 20 21100 1 #Max QPSK 4.33 13 PASS
Band7 20 21100 50 #0 QPSK 3.86 13 PASS
Band7 20 21100 50 #Max QPSK 477 13 PASS
Band7 20 21100 100 #0 QPSK 4.88 13 PASS
Band7 20 21100 1 #0 QAM16 3.60 13 PASS
Band7 20 21100 1 #Mid QAM16 3.89 13 PASS
Band7 20 21100 1 #Max QAM16 5.37 13 PASS
Band7 20 21100 50 #0 QAM16 4.72 13 PASS
Band7 20 21100 50 #Max QAM16 5.61 13 PASS
Band7 20 21100 100 #0 QAM16 5.58 13 PASS
Band7 20 21350 1 #0 QPSK 4.33 13 PASS
Band7 20 21350 1 #Mid QPSK 3.15 13 PASS
Band7 20 21350 1 #Max QPSK 3.79 13 PASS
Band7 20 21350 50 #0 QPSK 4.88 13 PASS
Band7 20 21350 50 #Max QPSK 4.69 13 PASS
Band7 20 21350 100 #0 QPSK 5.07 13 PASS
Band7 20 21350 1 #0 QAM16 5.04 13 PASS
Band7 20 21350 1 #Mid QAM16 4.10 13 PASS
Band7 20 21350 1 #Max QAM16 4.54 13 PASS
Band7 20 21350 50 #0 QAM16 5.66 13 PASS
Band7 20 21350 50 #Max QAM16 5.49 13 PASS
Band7 20 21350 100 #0 QAM16 5.85 13 PASS
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Band5 QPSK BW=1.4MHz Channel=20407 RB Size=1 Position=#0

Average Power

23.71 dBm
48.40 % at 0dB

10.0 % 2.56 dB
1.0 % 4.23dB
0.1% 4.74 dB
0.01% 4.97 dB
0.001% 5.04dB
0.0001 % 5.07dB

Peak 5.08 dB
28.79 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:48:10 PMOct 09, 2024
Center Freq 824.700000 MHz Ce.nter Freq: 824.700000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QPSK BW=1.4MHz Channel=20407 RB Size=1 Position=#Mid

Average Power Gaussian

23.88 dBm
48.43 % at 0dB

10.0 % 2.54 dB
1.0 % 416 dB
0.1% 4.59 dB
0.01% 4.78 dB
0.001% 4.89dB
0.0001 % 4.90dB

Peak 4.90 dB
28.78 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:48:12 PMOct 09,2024
Center Freq 824.700000 MHz Ce.nter Freq: 824.700000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band5 QPSK BW=1.4MHz Channel=20407 RB Size=1 Position=#Max

Average Power

23.71 dBm
48.26 % at 0dB

10.0 % 2.52 dB
1.0 % 416 dB
0.1% 4.67 dB
0.01% 4.89 dB
0.001% 4.93dB
0.0001 % 4.93dB

Peak 4.95dB
28.66 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT\ ALIGN AUTO | 05:48:15 PM Oct 09, 2024
Center Freq 824.700000 MHz Ce.nter Freq: 824.700000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QPSK BW=1.4MHz Channel=20407 RB Size=3 Position=#0

Average Power

23.83 dBm
45.58 % at 0dB

10.0 % 2.46 dB
1.0 % 4.40dB
0.1% 5.18 dB
0.01% 5.46 dB
0.001% 5.55dB
0.0001 % 5.60dB

Peak 5.61dB
29.44 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:48:17 PMOct 09,2024
Center Freq 824.700000 MHz Ce.nter Freq: 824.700000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band5 QPSK BW=1.4MHz Channel=20407 RB Size=3 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF

=8

RL RF AC | SENSE:INT] [ ALIGN AUTO

05:48:20 PMOct 09,2024

|
Center Freq: 824.700000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 824.700000 MHz

——
#IFGain:Low

Average Power

23.81 dBm
45.47 % at 0dB

2.46 dB
4.40dB
5.18 dB
5.45dB
5.60 dB
5.63 dB

5.64 dB
29.45 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QPSK BW=1.4MHz Channel=20407 RB Size=6 Position=#0

i Keysight Spectrum Ana\yzer Power Stat CCDF

=8

SENSE:INT] [ ALIGN AUTO

05:48:22 PMOct 09,2024

|
Center Freq: 824.700000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

RL |
Center Freq 824 700000 MHz

——
#IFGain:Low

Average Power

22.78 dBm
46.02 % at 0dB

2.66 dB
461dB
5.65dB
6.14dB
6.30 dB
6.34 dB

6.35dB
29.13 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS
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Band5 QAM16 BW=1.4MHz Channel=20407 RB Size=1 Position=#0

Average Power

22.84 dBm
44.45 % at 0dB

10.0 % 2.87 dB
1.0 % 4.82dB
0.1% 5.40 dB
0.01% 5.77 dB
0.001% 5.89dB
0.0001 % 5.95dB

Peak 5.97 dB
28.81 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:48:25 PMOct 09, 2024
Center Freq 824.700000 MHz Ce.nter Freq: 824.700000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QAM16 BW=1.4MHz Channel=20407 RB Size=1 Position=#Mid

Average Power Gaussian

22.99 dBm
44.85 % at 0dB

10.0 % 2.85dB
1.0 % 4.73dB
0.1% 5.35dB
0.01% 5.67 dB
0.001% 5.80dB
0.0001 % 5.81dB

Peak 5.81dB
28.80 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:48:28 PMOct 09, 2024
Center Freq 824.700000 MHz Ce.nter Freq: 824.700000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Shenzhen DL Testing Technology Co., Ltd.

Band5 QAM16 BW=1.4MHz Channel=20407 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:48:30 PMOct 09, 2024
Center Freq 824.700000 MHz Ce.nter Freq: 824.700000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

22.84 dBm ] ) .l.l.l

44.93 % at 0dB

10.0 % 2.85dB
1.0 % 4.73dB
0.1% 5.47 dB
0.01% 5.80 dB
0.001% 5.94dB
0.0001 % 5.99dB

Peak 6.00 dB
28.84 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Band5 QAM16 BW=1.4MHz Channel=20407 RB Size=3 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:48:33 PMOct 09, 2024
Center Freq 824.700000 MHz Ce.nter Freq: 824.700000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.90 dBm
43.06 % at 0dB

10.0 % 2.99dB
1.0 % 494 dB
0.1% 5.98 dB
0.01% 6.34 dB
0.001% 6.43dB
0.0001 % 6.46dB

Peak 6.46 dB
29.36 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS
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Shenzhen DL Testing Technology Co., Ltd.

Band5 QAM16 BW=1.4MHz Channel=20407 RB Size=3 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:48:35 PMOct 09, 2024
Center Freq 824.700000 MHz Ce.nter Freq: 824.700000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian
0

22.88 dBm
42.711 % at 0dB

10.0 % 3.00dB
1.0 % 5.01adB
0.1% 5.97 dB
0.01% 6.28 dB
0.001% 6.44dB
0.0001 % 6.46dB

Peak 6.47 dB
29.35 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Band5 QAM16 BW=1.4MHz Channel=20407 RB Size=6 Position=#0

i Keysight Spectrum Ana\yzer Power Stat CCDF = =R

RL | SENSE:INT] [ ALIGN AUTO | 05:48:38 PMOct 09, 2024
Center Freq 824 700000 MHz Center Freq: 824.700000 MHz Radio Std: None
i Counts:1.00 M/1.00 Mpt

. Trig: Free Run
#FGain:Low #Atten: 40 dB

Average Power Gaussian
0

21.78 dBm
44.01 % at 0dB

10.0 % 3.05dB
1.0 % 5.18 dB
0.1% 6.39 dB
0.01% 7.17 dB
0.001% 7.43dB
0.0001% 7.45dB

Peak 7.47 dB
29.25 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Test Report
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Shenzhen DL Testing Technology Co., Ltd.

Band5 QPSK BW=1.4MHz Channel=20525 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:48:42 PMOct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

48.62 % at 0dB

10.0 % 2.58 dB
1.0 % 4.09dB
0.1% 4.65dB
0.01% 4.90 dB
0.001% 5.06dB
0.0001 % 5.09dB

Peak 5.10dB
28.76 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Band5 QPSK BW=1.4MHz Channel=20525 RB Size=1 Position=#Mid

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:48:45 PMOct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

23.82 dBm
48.64 % at 0dB

10.0 % 2.57 dB
1.0 % 4.07dB
0.1% 4.60 dB
0.01% 5.01dB
0.001% 5.23dB
0.0001 % 5.26dB

Peak 5.26 dB
29.08 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS
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Shenzhen DL Testing Technology Co., Ltd.

Band5 QPSK BW=1.4MHz Channel=20525 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT\ ALIGN AUTO | 05:48:47 PM Oct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

23.64 dBm ‘: ‘ .l.l.l

48.14 % at 0dB

10.0 % 2.58 dB
1.0 % 411dB
0.1% 4.77 dB
0.01% 5.03dB
0.001% 5.33dB
0.0001 % 5.38dB

Peak 5.38dB
29.02 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Band5 QPSK BW=1.4MHz Channel=20525 RB Size=3 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:48:50 PMOct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

23.78 dBm
46.03 % at 0dB

10.0 % 2.50 dB
1.0 % 435dB
0.1% 4.94 dB
0.01% 5.19dB
0.001% 5.35dB
0.0001 % 5.36dB

Peak 5.38dB
29.16 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS
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Shenzhen DL Testing Technology Co., Ltd.

Band5 QPSK BW=1.4MHz Channel=20525 RB Size=3 Position=#Max

Average Power Gaussian

23.76 dBm
45.67 % at 0dB

10.0 % 2.49dB
1.0 % 4.40dB
0.1% 5.06 dB
0.01% 5.27 dB
0.001% 541dB
0.0001 % 5.44dB

Peak 5.44 dB
29.20 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:48:53 PMOct 09,2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QPSK BW=1.4MHz Channel=20525 RB Size=6 Position=#0

Average Power Gaussian

22.71 dBm
46.32 % at 0dB

10.0 % 2.67 dB
1.0 % 4.56dB
0.1% 5.57 dB
0.01% 6.09 dB
0.001% 6.36dB
0.0001 % 6.40dB

Peak 6.40 dB
29.11 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:48:56 PMOct 09,2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Shenzhen DL Testing Technology Co., Ltd.

Band5 QAM16 BW=1.4MHz Channel=20525 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:48:50 PMOct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

22.69 dBm
44.81 % at 0dB

10.0 % 2.96 dB
1.0 % 4.89dB
0.1% 5.46 dB
0.01% 5.71dB
0.001% 5.80dB
0.0001 % 5.81dB

Peak 5.85dB
28.54 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Band5 QAM16 BW=1.4MHz Channel=20525 RB Size=1 Position=#Mid

i Keysight Spectrum Ana\yzer Power Stat CCDF = =R

RL | SENSE:INT] [ ALIGN AUTO | 05:40:02 PMOct 09, 2024
Center Freq 836 500000 MHz Center Freq: 836.500000 MHz Radio Std: None
i Counts:1.00 M/1.00 Mpt

. Trig: Free Run
#FGain:Low #Atten: 40 dB

Average Power

22.93 dBm
44.89 % at 0dB

10.0 % 2.95dB
1.0 % 4.85dB
0.1% 5.38dB
0.01% 5.60 dB
0.001% 5.83dB
0.0001 % 5.85dB

Peak 5.94 dB
28.87 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Test Report
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Shenzhen DL Testing Technology Co., Ltd.

Band5 QAM16 BW=1.4MHz Channel=20525 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:40:04 PMOct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

22.72 dBm
44.43 % at 0dB

10.0 % 2.94 dB
1.0 % 5.01adB
0.1% 5.60 dB
0.01% 5.72dB
0.001% 5.89dB
0.0001 % 5.90dB

Peak 5.95dB
28.67 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Band5 QAM16 BW=1.4MHz Channel=20525 RB Size=3 Position=#0

i Keysight Spectrum Ana\yzer Power Stat CCDF = =R

RL | SENSE:INT] [ ALIGN AUTO | 05:40:07 PMOct 09, 2024
Center Freq 836 500000 MHz Center Freq: 836.500000 MHz Radio Std: None
i Counts:1.00 M/1.00 Mpt

. Trig: Free Run
#FGain:Low #Atten: 40 dB

Average Power Gaussian
0

22.79 dBm
43.30 % at 0dB

10.0 % 2.99dB
1.0 % 493dB
0.1% 5.71dB
0.01% 6.12dB
0.001% 6.19dB
0.0001 % 6.21dB

Peak 6.32 dB
29.11 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Test Report
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Shenzhen DL Testing Technology Co., Ltd.

Band5 QAM16 BW=1.4MHz Channel=20525 RB Size=3 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:40:00 PMOct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

22.84 dBm
42.85 % at 0dB

10.0 % 2.99dB
1.0 % 493dB
0.1% 5.71dB
0.01% 6.14 dB
0.001% 6.24dB
0.0001 % 6.25dB

Peak 6.36 dB
29.20 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Band5 QAM16 BW=1.4MHz Channel=20525 RB Size=6 Position=#0

i Keysight Spectrum Ana\yzer Power Stat CCDF = =R

RL | SENSE:INT] [ ALIGN AUTO | 05:40:12 PMOct 09,2024
Center Freq 836 500000 MHz Center Freq: 836.500000 MHz Radio Std: None
i Counts:1.00 M/1.00 Mpt

. Trig: Free Run
#FGain:Low #Atten: 40 dB

Average Power

21.76 dBm
43.90 % at 0dB

10.0 % 3.06 dB
1.0 % 5.09 dB
0.1% 6.28 dB
0.01% 6.96 dB
0.001% 7.17dB
0.0001% 7.21dB

Peak 7.21dB
28.97 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Test Report
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Shenzhen DL Testing Technology Co., Ltd.

Band5 QPSK BW=1.4MHz Channel=20643 RB Size=1 Position=#0

Average Power

23.63 dBm
49.31 % at 0dB

10.0 % 2.60 dB
1.0 % 3.97dB
0.1% 4.38dB
0.01% 4.59 dB
0.001% 4.84dB
0.0001 % 4.87dB

Peak 4.89 dB
28.52 dBm

o,
0.0001 "BOdB

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:40:16 PMOct 09, 2024
Center Freq 848.300000 MHz Ce.nter Freq: 848.300000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QPSK BW=1.4MHz Channel=20643 RB Size=1 Position=#Mid

Average Power

23.80 dBm
49.76 % at 0dB

10.0 % 2.59 dB
1.0 % 3.83adB
0.1% 4.31dB
0.01% 4.54 dB
0.001% 4.61dB
0.0001 % 4.62dB

Peak 462 dB
28.42 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:40:19 PMOct 09,2024
Center Freq 848.300000 MHz Ce.nter Freq: 848.300000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Shenzhen DL Testing Technology Co., Ltd.

Band5 QPSK BW=1.4MHz Channel=20643 RB Size=1 Position=#Max

Average Power Gaussian

23.64 dBm
49.44 % at 0dB

10.0 % 2.60 dB
1.0 % 3.94adB
0.1% 4.38dB
0.01% 4.72 dB
0.001% 4.80dB
0.0001 % 4.82dB

Peak 4.82 dB
28.46 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT\ ALIGN AUTO | 05:49:21 PM Oct 09, 2024
Center Freq 848.300000 MHz Ce.nter Freq: 848.300000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QPSK BW=1.4MHz Channel=20643 RB Size=3 Position=#0

Average Power Gaussian

23.76 dBm
46.85 % at 0dB

10.0 % 2.47 dB
1.0 % 4.26 dB
0.1% 4.73dB
0.01% 4.87 dB
0.001% 4.94dB
0.0001 % 4.95dB

Peak 4.95dB
28.71 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:40:24 PMOct 09,2024
Center Freq 848.300000 MHz Ce.nter Freq: 848.300000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Shenzhen DL Testing Technology Co., Ltd.

Band5 QPSK BW=1.4MHz Channel=20643 RB Size=3 Position=#Max

Average Power

23.74 dBm
46.60 % at 0dB

10.0 % 2.47 dB
1.0 % 4.24dB
0.1% 4.69 dB
0.01% 4.86 dB
0.001% 4.94dB
0.0001 % 4.96dB

Peak 4.97 dB
28.71 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT\ ALIGN AUTO | 05:49:27 PM Oct 09, 2024
Center Freq 848.300000 MHz Ce.nter Freq: 848.300000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QPSK BW=1.4MHz Channel=20643 RB Size=6 Position=#0

Average Power

22.70 dBm
46.94 % at 0dB

10.0 % 2.64 dB
1.0 % 444 dB
0.1% 5.36 dB
0.01% 5.75dB
0.001% 5.89dB
0.0001 % 6.00dB

Peak 6.00 dB
28.70 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:40:20 PMOct 09, 2024
Center Freq 848.300000 MHz Ce.nter Freq: 848.300000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Shenzhen DL Testing Technology Co., Ltd.

Band5 QAM16 BW=1.4MHz Channel=20643 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:40:32 PMOct 09, 2024
Center Freq 848.300000 MHz Ce.nter Freq: 848.300000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian
0

22.68 dBm
45.49 % at 0dB

10.0 % 2.88 dB
1.0 % 4.67dB
0.1% 5.27 dB
0.01% 5.40 dB
0.001% 5.43dB
0.0001 % 5.45dB

Peak 5.45dB
28.13 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Band5 QAM16 BW=1.4MHz Channel=20643 RB Size=1 Position=#Mid

i Keysight Spectrum Ana\yzer Power Stat CCDF = =R

RL | SENSE:INT] [ ALIGN AUTO | 05:40:34 PMOct 09,2024
Center Freq 848 300000 MHz Center Freq: 848.300000 MHz Radio Std: None
i Counts:1.00 M/1.00 Mpt

. Trig: Free Run
#FGain:Low #Atten: 40 dB

Average Power

22.85 dBm
45.78 % at 0dB

10.0 % 2.89dB
1.0 % 4.60dB
0.1% 5.05dB
0.01% 5.20dB
0.001% 5.26dB
0.0001 % 5.27dB

Peak 5.27 dB
28.12 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Test Report
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Shenzhen DL Testing Technology Co., Ltd.

Band5 QAM16 BW=1.4MHz Channel=20643 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:40:37 PMOct 09, 2024
Center Freq 848.300000 MHz Ce.nter Freq: 848.300000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

45.52 % at 0dB

10.0 % 2.91dB
1.0 % 4.67dB
0.1% 5.21dB
0.01% 5.33dB
0.001% 5.37dB
0.0001 % 5.39dB

Peak 5.41dB
28.08 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Band5 QAM16 BW=1.4MHz Channel=20643 RB Size=3 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:40:40 PMOct 09, 2024
Center Freq 848.300000 MHz Ce.nter Freq: 848.300000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

22.72 dBm
43.94 % at 0dB

10.0 % 3.01dB
1.0 % 493dB
0.1% 5.61dB
0.01% 5.85dB
0.001% 6.00dB
0.0001 % 6.04dB

Peak 6.12 dB
28.84 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS
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Shenzhen DL Testing Technology Co., Ltd.

Band5 QAM16 BW=1.4MHz Channel=20643 RB Size=3 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:40:42 PMOct 09, 2024
Center Freq 848.300000 MHz Ce.nter Freq: 848.300000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian
0

22.70 dBm
44.20 % at 0dB

10.0 % 3.02 dB
1.0 % 4.89dB
0.1% 5.53 dB
0.01% 5.82dB
0.001% 5.95dB
0.0001 % 5.97dB

Peak 5.97 dB
28.67 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Band5 QAM16 BW=1.4MHz Channel=20643 RB Size=6 Position=#0

i Keysight Spectrum Ana\yzer Power Stat CCDF = =R

RL | SENSE:INT] [ ALIGN AUTO | 05:40:45 PMOct 09, 2024
Center Freq 848 300000 MHz Center Freq: 848.300000 MHz Radio Std: None
i Counts:1.00 M/1.00 Mpt

. Trig: Free Run
#FGain:Low #Atten: 40 dB

Average Power Gaussian
0

21.80 dBm
44.15 % at 0dB

10.0 % 3.01dB
1.0 % 5.11dB
0.1% 6.24 dB
0.01% 6.72 dB
0.001% 6.90dB
0.0001 % 6.94dB

Peak 6.94 dB
28.74 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Test Report
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Shenzhen DL Testing Technology Co., Ltd.

Band5 QPSK BW=3MHz Channel=20415 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:40:51 PMOct 09,2024
Center Freq 825.500000 MHz Ce.nter Freq: 825.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

47.57 % at 0dB

10.0 % 2.61dB
1.0 % 4.28dB
0.1% 4.77 dB
0.01% 5.02dB
0.001% 5.09dB
0.0001 % 5.12dB

Peak 5.13dB
28.85 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Band5 QPSK BW=3MHz Channel=20415 RB Size=1 Position=#Mid

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:40:53 PMOct 09, 2024
Center Freq 825.500000 MHz Ce.nter Freq: 825.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

23.72 dBm
47.91 % at 0dB

10.0 % 2.60 dB
1.0 % 425dB
0.1% 4.73dB
0.01% 4.94 dB
0.001% 5.03dB
0.0001 % 5.03dB

Peak 5.04 dB
28.76 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS
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Band5 QPSK BW=3MHz Channel=20415 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF

=8

RL RF AC | SENSE:INT] [ ALIGN AUTO |

05:49:56 PMOct 09,2024

Center Freq: 825.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 825.500000 MHz

——
#IFGain:Low

Average Power

23.69 dBm
48.34 % at 0dB

2.60dB
4.18dB
4.63 dB
4.82dB
4.89dB
4.92dB

4.92 dB
28.61 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QPSK BW=3MHz Channel=20415 RB Size=8 Position=#0

i Keysight Spectrum Ana\yzer Power Stat CCDF

=8

SENSE:INT] [ ALIGN AUTO |

05:49:58 PMOct 09, 2024

RL |
Center Freq 825 500000 MHz

——
#IFGain:Low

Center Freq: 825.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Average Power Gaussian
0

22.77 dBm
44.97 % at 0dB

2.60dB
4.54dB
5.65dB
6.09 dB
6.45dB
6.51dB

6.53 dB
29.30 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report
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Band5 QPSK BW=3MHz Channel=20415 RB Size=8 Position=#Max

Average Power

22.75 dBm
45.25 % at 0dB

10.0 % 2.60 dB
1.0 % 4.49dB
0.1% 5.57 dB
0.01% 6.06 dB
0.001% 6.32dB
0.0001 % 6.37dB

Peak 6.38 dB
29.13 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:50:01 PMOct 09, 2024
Center Freq 825.500000 MHz Ce.nter Freq: 825.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QPSK BW=3MHz Channel=20415 RB Size=15 Position=#0

Average Power Gaussian

22.74 dBm
45.69 % at 0dB

10.0 % 2.50 dB
1.0 % 444 dB
0.1% 5.60 dB
0.01% 6.20 dB
0.001% 6.48dB
0.0001 % 6.59dB

Peak 6.59 dB
29.33 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:50:04 PMOct 09, 2024
Center Freq 825.500000 MHz Ce.nter Freq: 825.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band5 QAM16 BW=3MHz Channel=20415 RB Size=1 Position=#0

Average Power

22.94 dBm
44.16 % at 0dB

10.0 % 2.85dB
1.0 % 498 dB
0.1% 5.70 dB
0.01% 5.97 dB
0.001% 6.03dB
0.0001 % 6.07dB

Peak 6.19 dB
29.13 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:50:06 PMOct 09, 2024
Center Freq 825.500000 MHz Ce.nter Freq: 825.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QAM16 BW=3MHz Channel=20415 RB Size=1 Position=#Mid

Average Power Gaussian

23.01 dBm
44.16 % at 0dB

10.0 % 2.83 dB
1.0 % 4.86 dB
0.1% 5.59dB
0.01% 5.90 dB
0.001% 6.05dB
0.0001 % 6.08dB

Peak 6.08 dB
29.09 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:50:10 PMOct 09, 2024
Center Freq 825.500000 MHz Ce.nter Freq: 825.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Page 30 of 555


mailto:service@dl-cert.com

Shenzhen DL Testing Technology Co., Ltd.

Band5 QAM16 BW=3MHz Channel=20415 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF

=8

RL RF AC | SENSE:INT] [ ALIGN AUTO |

05:50:12 PMOct 09,2024

Center Freq: 825.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 825.500000 MHz

——
#IFGain:Low

Gaussian

Average Power

22.90 dBm
44.28 % at 0dB

2.85dB
4.87dB
5.54 dB
5.72 dB
5.83dB
5.88 dB

5.89dB
28.79 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QAM16 BW=3MHz Channel=20415 RB Size=8 Position=#0

i Keysight Spectrum Ana\yzer Power Stat CCDF

=8

SENSE:INT] [ ALIGN AUTO |

05:50:15 PMOct 09,2024

RL |
Center Freq 825 500000 MHz

——
#IFGain:Low

Center Freq: 825.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Average Power Gaussian
0

21.81 dBm
42.95 % at 0dB

3.04 dB
5.21dB
6.50 dB
7.26 dB
7.48 dB
7.54dB

7.54 dB
29.35dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report
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Band5 QAM16 BW=3MHz Channel=20415 RB Size=8 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF

=8

RL RF AC | SENSE:INT] [ ALIGN AUTO |

05:50:18 PMOct 09,2024

Center Freq: 825.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 825.500000 MHz

——
#IFGain:Low

Average Power

21.79 dBm
43.20 % at 0dB

3.05aB
5.19dB
6.41dB
7.10dB
7.30adB
7.42dB

7.42 dB
29.21 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QAM16 BW=3MHz Channel=20415 RB Size=15 Position=#0

i Keysight Spectrum Ana\yzer Power Stat CCDF

=8

SENSE:INT] [ ALIGN AUTO |

05:50:20 PMOct 09,2024

RL |
Center Freq 825 500000 MHz

——
#IFGain:Low

Center Freq: 825.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Average Power

21.77 dBm
43.43 % at 0dB

2.98dB
5.12dB
6.42 dB
7.08 dB
7.44dB
7.63dB

7.63 dB
29.40 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report
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Band5 QPSK BW=3MHz Channel=20525 RB Size=1 Position=#0

Average Power

23.72 dBm
48.66 % at 0dB

10.0 % 2.57 dB
1.0 % 3.94adB
0.1% 4.43 dB
0.01% 4.78 dB
0.001% 4.86dB
0.0001 % 4.89dB

Peak 4.91dB
28.63 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:50:25 PMOct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QPSK BW=3MHz Channel=20525 RB Size=1 Position=#Mid

Average Power

23.72 dBm
48.52 % at 0dB

10.0 % 2.61dB
1.0 % 411dB
0.1% 4.61dB
0.01% 5.06dB
0.001% 5.11dB
0.0001% 5.11dB

Peak 5.19dB
28.91 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:50:27 PMOct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band5 QPSK BW=3MHz Channel=20525 RB Size=1 Position=#Max

Average Power

23.68 dBm
48.37 % at 0dB

10.0 % 2.62 dB
1.0 % 419dB
0.1% 4.74 dB
0.01% 5.08 dB
0.001% 5.23dB
0.0001 % 5.24dB

Peak 5.35dB
29.03 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:50:30 PMOct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QPSK BW=3MHz Channel=20525 RB Size=8 Position=#0

Average Power Gaussian

22.72 dBm
45.42 % at 0dB

10.0 % 2.58 dB
1.0 % 4.54dB
0.1% 5.61dB
0.01% 5.92dB
0.001% 6.06dB
0.0001% 6.12dB

Peak 6.14 dB
28.86 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:50:32 PMOct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band5 QPSK BW=3MHz Channel=20525 RB Size=8 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:50:35 PM Oct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.70 dBm -“ “ .l.l.l

45.04 % at 0dB

10.0 % 2.61dB
1.0 % 4.58dB
0.1% 5.68 dB
0.01% 6.10 dB
0.001% 6.24dB
0.0001 % 6.30dB

Peak 6.31dB
29.01 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Band5 QPSK BW=3MHz Channel=20525 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:50:38 PMOct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

22.68 dBm
45.87 % at 0dB

10.0 % 2.50 dB
1.0 % 4.46 dB
0.1% 5.50 dB
0.01% 6.00 dB
0.001% 6.24dB
0.0001 % 6.31dB

Peak 6.32 dB
29.00 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS
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Band5 QAM16 BW=3MHz Channel=20525 RB Size=1 Position=#0

Average Power

22.73 dBm
45.26 % at 0dB

10.0 % 2.89dB
1.0 % 4.70dB
0.1% 5.27 dB
0.01% 5.46 dB
0.001% 5.52dB
0.0001 % 5.54dB

Peak 5.55dB
28.28 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:50:40 PMOct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QAM16 BW=3MHz Channel=20525 RB Size=1 Position=#Mid

Average Power

22.81 dBm
44.73 % at 0dB

10.0 % 2.87 dB
1.0 % 4.75dB
0.1% 5.41dB
0.01% 5.54 dB
0.001% 5.58dB
0.0001 % 5.60dB

Peak 5.62 dB
28.43 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:50:43 PMOct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Band5 QAM16 BW=3MHz Channel=20525 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:50:45 PMOct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

44.69 % at 0dB

10.0 % 2.88 dB
1.0 % 4.89dB
0.1% 5.58 dB
0.01% 5.75dB
0.001% 5.83dB
0.0001 % 5.84dB

Peak 5.88 dB
28.61 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Band5 QAM16 BW=3MHz Channel=20525 RB Size=8 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:50:48 PMOct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

21.83 dBm
42.97 % at 0dB

10.0 % 3.02 dB
1.0 % 5.22dB
0.1% 6.37 dB
0.01% 6.86 dB
0.001% 6.99dB
0.0001 % 7.03dB

Peak 7.13 dB
28.96 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS
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Band5 QAM16 BW=3MHz Channel=20525 RB Size=8 Position=#Max

Average Power Gaussian

21.78 dBm
43.00 % at 0dB

10.0 % 3.02 dB
1.0 % 5.25dB
0.1% 6.47 dB
0.01% 6.97 dB
0.001% 7.18dB
0.0001% 7.23dB

Peak 7.25dB
29.03 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:50:51 PMOct 09,2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QAM16 BW=3MHz Channel=20525 RB Size=15 Position=#0

Average Power

21.76 dBm
43.16 % at 0dB

10.0 % 2.98 dB
1.0 % 5.15dB
0.1% 6.37 dB
0.01% 7.01dB
0.001% 7.27dB
0.0001 % 7.34dB

Peak 7.36 dB
29.12 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:50:53 PMOct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band5 QPSK BW=3MHz Channel=20635 RB Size=1 Position=#0

Average Power Gaussian

23.71 dBm
48.91 % at 0dB

10.0 % 2.51dB
1.0 % 3.96 dB
0.1% 4.44 dB
0.01% 4.57 dB
0.001% 4.61dB
0.0001 % 4.63dB

Peak 4.66 dB
28.37 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:50:58 PMOct 09, 2024
Center Freq 847.500000 MHz Ce.nter Freq: 847.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QPSK BW=3MHz Channel=20635 RB Size=1 Position=#Mid

Average Power

23.72 dBm
49.57 % at 0dB

10.0 % 2.48 dB
1.0 % 3.82adB
0.1% 4.22 dB
0.01% 4.41dB
0.001% 4.45dB
0.0001 % 4.46dB

Peak 4.46 dB
28.18 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:51:00 PMOct 09, 2024
Center Freq 847.500000 MHz Ce.nter Freq: 847.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band5 QPSK BW=3MHz Channel=20635 RB Size=1 Position=#Max

Average Power

23.67 dBm
49.65 % at 0dB

10.0 % 2.51dB
1.0 % 3.81adB
0.1% 4.20dB
0.01% 4.34 dB
0.001% 4.41dB
0.0001 % 4.45dB

Peak 4.50 dB
28.17 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:51:03 PMOct 09, 2024
Center Freq 847.500000 MHz Ce.nter Freq: 847.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QPSK BW=3MHz Channel=20635 RB Size=8 Position=#0

Average Power

22.70 dBm
45.77 % at 0dB

10.0 % 2.61dB
1.0 % 4.31dB
0.1% 5.52 dB
0.01% 5.95dB
0.001% 6.11dB
0.0001 % 6.14dB

Peak 6.15 dB
28.85 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:51:06 PMOct 09, 2024
Center Freq 847.500000 MHz Ce.nter Freq: 847.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band5 QPSK BW=3MHz Channel=20635 RB Size=8 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:51:08 PMOct 09, 2024
Center Freq 847.500000 MHz Ce.nter Freq: 847.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.68 dBm :“ ) .l.l.l

45.71 % at 0dB

10.0 % 2.58 dB
1.0 % 444 dB
0.1% 5.42 dB
0.01% 5.85dB
0.001% 5.99dB
0.0001 % 6.06dB

Peak 6.06 dB
28.74 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Band5 QPSK BW=3MHz Channel=20635 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:51:11 PMOct 09,2024
Center Freq 847.500000 MHz Ce.nter Freq: 847.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.67 dBm
45.85 % at 0dB

10.0 % 2.51dB
1.0 % 4.45dB
0.1% 5.41dB
0.01% 5.87 dB
0.001% 6.08dB
0.0001% 6.19dB

Peak 6.20 dB
28.87 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS
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Band5 QAM16 BW=3MHz Channel=20635 RB Size=1 Position=#0

Average Power

22.82 dBm
45.06 % at 0dB

10.0 % 2.83 dB
1.0 % 4.70dB
0.1% 5.29dB
0.01% 5.58 dB
0.001% 5.63dB
0.0001 % 5.65dB

Peak 5.77 dB
28.59 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:51:13 PMOct 09, 2024
Center Freq 847.500000 MHz Ce.nter Freq: 847.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QAM16 BW=3MHz Channel=20635 RB Size=1 Position=#Mid

Average Power

22.81 dBm
45.53 % at 0dB

10.0 % 2.84 dB
1.0 % 462dB
0.1% 5.11dB
0.01% 5.34dB
0.001% 5.47dB
0.0001 % 5.48dB

Peak 5.48 dB
28.29 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:51:16 PMOct 09, 2024
Center Freq 847.500000 MHz Ce.nter Freq: 847.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band5 QAM16 BW=3MHz Channel=20635 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:51:18 PMOct 09, 2024
Center Freq 847.500000 MHz Ce.nter Freq: 847.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

45.47 % at 0dB

10.0 % 2.87 dB
1.0 % 4.56dB
0.1% 5.05dB
0.01% 5.36 dB
0.001% 5.44dB
0.0001 % 5.47dB

Peak 5.47 dB
28.27 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Band5 QAM16 BW=3MHz Channel=20635 RB Size=8 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:51:22 PMOct 09, 2024
Center Freq 847.500000 MHz Ce.nter Freq: 847.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

21.78 dBm
43.39 % at 0dB

10.0 % 3.04 dB
1.0 % 5.11dB
0.1% 6.31dB
0.01% 6.72 dB
0.001% 6.88dB
0.0001 % 6.92dB

Peak 6.93 dB
28.71 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS
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Band5 QAM16 BW=3MHz Channel=20635 RB Size=8 Position=#Max

Average Power

21.76 dBm
43.41 % at 0dB

10.0 % 3.03 dB
1.0 % 5.09 dB
0.1% 6.22 dB
0.01% 6.62 dB
0.001% 6.77dB
0.0001 % 6.80dB

Peak 6.80 dB
28.56 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:51:25 PMOct 09, 2024
Center Freq 847.500000 MHz Ce.nter Freq: 847.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QAM16 BW=3MHz Channel=20635 RB Size=15 Position=#0

Average Power Gaussian

21.80 dBm
43.76 % at 0dB

10.0 % 2.97 dB
1.0 % 5.03dB
0.1% 6.22 dB
0.01% 6.72 dB
0.001% 6.97dB
0.0001% 7.05dB

Peak 7.05dB
28.85 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:51:27 PMOct 09, 2024
Center Freq 847.500000 MHz Ce.nter Freq: 847.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band5 QPSK BW=5MHz Channel=20425 RB Size=1 Position=#0

Average Power Gaussian

23.62 dBm
46.58 % at 0dB

10.0 % 2.64 dB
1.0 % 4.32dB
0.1% 4.97 dB
0.01% 5.39dB
0.001% 5.50dB
0.0001 % 5.54dB

Peak 5.55dB
29.17 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:51:33 PMOct 09, 2024
Center Freq 826.500000 MHz Ce.nter Freq: 826.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QPSK BW=5MHz Channel=20425 RB Size=1 Position=#Mid

Average Power Gaussian

23.76 dBm
47.29 % at 0dB

10.0 % 2.65dB
1.0 % 4.22dB
0.1% 4.87 dB
0.01% 5.17 dB
0.001% 5.33dB
0.0001 % 5.35dB

Peak 5.35dB
29.11 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:51:36 PMOct 09, 2024
Center Freq 826.500000 MHz Ce.nter Freq: 826.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band5 QPSK BW=5MHz Channel=20425 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:51:38 PMOct 09, 2024
Center Freq 826.500000 MHz Ce.nter Freq: 826.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

47.61 % at 0dB

10.0 % 2.64 dB
1.0 % 4.04dB
0.1% 4.59 dB
0.01% 5.00 dB
0.001% 5.11dB
0.0001% 5.13dB

Peak 5.15dB
28.70 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Band5 QPSK BW=5MHz Channel=20425 RB Size=12 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:51:41 PMOct 09, 2024
Center Freq 826.500000 MHz Ce.nter Freq: 826.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.68 dBm
45.38 % at 0dB

10.0 % 2.51dB
1.0 % 4.52dB
0.1% 5.56 dB
0.01% 6.19 dB
0.001% 6.51dB
0.0001 % 6.60dB

Peak 6.60 dB
29.28 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS
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Band5 QPSK BW=5MHz Channel=20425 RB Size=12 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF

=8

RL RF AC | SENSE:INT] [ ALIGN AUTO |

05:51:44 PMOct 09,2024

Center Freq: 826.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 826.500000 MHz

——
#IFGain:Low

Gaussian

Average Power

22.70 dBm
45.96 % at 0dB

2.50dB
448 dB
5.44 dB
5.94 dB
6.20 dB
6.32dB

6.32dB
29.02 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QPSK BW=5MHz Channel=20425 RB Size=25 Position=#0

i Keysight Spectrum Ana\yzer Power Stat CCDF

=8

SENSE:INT] [ ALIGN AUTO |

05:51:46 PMOct 09,2024

RL |
Center Freq 826 500000 MHz

——
#IFGain:Low

Center Freq: 826.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Average Power Gaussian
0

22.74 dBm
46.04 % at 0dB

241dB
4.46 dB
5.56 dB
6.09 dB
6.29dB
6.42dB

6.44 dB
29.18 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS
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Band5 QAM16 BW=5MHz Channel=20425 RB Size=1 Position=#0

Average Power

22.70 dBm
44.39 % at 0dB

10.0 % 2.89dB
1.0 % 495dB
0.1% 5.58 dB
0.01% 5.78 dB
0.001% 6.07dB
0.0001% 6.11dB

Peak 6.12 dB
28.82 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:51:49 PMOct 09, 2024
Center Freq 826.500000 MHz Ce.nter Freq: 826.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QAM16 BW=5MHz Channel=20425 RB Size=1 Position=#Mid

Average Power

22.83 dBm
44.45 % at 0dB

10.0 % 2.88 dB
1.0 % 4.83dB
0.1% 5.44 dB
0.01% 5.70 dB
0.001% 5.90dB
0.0001% 5.91dB

Peak 5.94 dB
28.77 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:51:51 PMOct 09, 2024
Center Freq 826.500000 MHz Ce.nter Freq: 826.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band5 QAM16 BW=5MHz Channel=20425 RB Size=1 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:51:54 PMOct 09, 2024
Center Freq 826.500000 MHz Ce.nter Freq: 826.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

44.28 % at 0dB

10.0 % 2.88 dB
1.0 % 477 dB
0.1% 5.34dB
0.01% 5.77 dB
0.001% 5.86dB
0.0001 % 5.88dB

Peak 6.03 dB
28.68 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Band5 QAM16 BW=5MHz Channel=20425 RB Size=12 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:51:57 PMOct 09, 2024
Center Freq 826.500000 MHz Ce.nter Freq: 826.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

21.69 dBm
43.69 % at 0dB

10.0 % 2.95dB
1.0 % 5.17 dB
0.1% 6.41dB
0.01% 7.15dB
0.001% 7.55dB
0.0001 % 7.67dB

Peak 7.67 dB
29.36 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS
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Band5 QAM16 BW=5MHz Channel=20425 RB Size=12 Position=#Max

Average Power

21.73 dBm
43.82 % at 0dB

10.0 % 2.95dB
1.0 % 5.10dB
0.1% 6.24 dB
0.01% 6.87 dB
0.001% 7.20dB
0.0001% 7.25dB

Peak 7.26 dB
28.99 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT\ ALIGN AUTO | 05:51:59 PM Oct 09, 2024
Center Freq 826.500000 MHz Ce.nter Freq: 826.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QAM16 BW=5MHz Channel=20425 RB Size=25 Position=#0

Average Power

21.72 dBm
44.13 % at 0dB

10.0 % 2.90 dB
1.0 % 5.06 dB
0.1% 6.30 dB
0.01% 7.00 dB
0.001% 7.32dB
0.0001% 7.43dB

Peak 7.45dB
29.17 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:52:02 PMOct 09,2024
Center Freq 826.500000 MHz Ce.nter Freq: 826.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band5 QPSK BW=5MHz Channel=20525 RB Size=1 Position=#0

Average Power

23.59 dBm
48.19 % at 0dB

10.0 % 2.61dB
1.0 % 3.89adB
0.1% 432 dB
0.01% 4.67 dB
0.001% 4.74dB
0.0001 % 4.77dB

Peak 477 dB
28.36 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT\ ALIGN AUTO | 05:52:06 PM Oct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QPSK BW=5MHz Channel=20525 RB Size=1 Position=#Mid

Average Power Gaussian

23.75 dBm
47.61 % at 0dB

10.0 % 2.60 dB
1.0 % 4.03dB
0.1% 4.50 dB
0.01% 4.80 dB
0.001% 4.98dB
0.0001 % 4.99dB

Peak 4.99 dB
28.74 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:52:00 PMOct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band5 QPSK BW=5MHz Channel=20525 RB Size=1 Position=#Max

Average Power Gaussian

23.59 dBm
46.84 % at 0dB

10.0 % 2.65dB
1.0 % 4.26 dB
0.1% 4.78 dB
0.01% 5.17 dB
0.001% 5.28dB
0.0001 % 5.31dB

Peak 5.31dB
28.90 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:52:11 PMOct 09,2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QPSK BW=5MHz Channel=20525 RB Size=12 Position=#0

Average Power Gaussian

22.71 dBm
45.54 % at 0dB

10.0 % 2.50 dB
1.0 % 4.49dB
0.1% 5.47 dB
0.01% 5.86 dB
0.001% 6.06dB
0.0001% 6.17dB

Peak 6.18 dB
28.89 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:52:14 PMOct 09,2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band5 QPSK BW=5MHz Channel=20525 RB Size=12 Position=#Max

Average Power

22.69 dBm
45.29 % at 0dB

10.0 % 2.51dB
1.0 % 4.39dB
0.1% 5.71dB
0.01% 6.26 dB
0.001% 6.58dB
0.0001 % 6.65dB

Peak 6.65 dB
29.34 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:52:17 PMOct 09,2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QPSK BW=5MHz Channel=20525 RB Size=25 Position=#0

Average Power

22.70 dBm
46.00 % at 0dB

10.0 % 243 dB
1.0 % 4.31dB
0.1% 5.63 dB
0.01% 6.10 dB
0.001% 6.36dB
0.0001 % 6.52dB

Peak 6.52 dB
29.22 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:52:19 PMOct 09,2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band5 QAM16 BW=5MHz Channel=20525 RB Size=1 Position=#0

Average Power Gaussian

22.77 dBm
44.71 % at 0dB

10.0 % 2.83 dB
1.0 % 4.55dB
0.1% 5.01dB
0.01% 5.16 dB
0.001% 5.32dB
0.0001 % 5.36dB

Peak 5.37 dB
28.14 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:52:22 PMOct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QAM16 BW=5MHz Channel=20525 RB Size=1 Position=#Mid

Average Power Gaussian

22.95 dBm
44.52 % at 0dB

10.0 % 2.80 dB
1.0 % 4.68dB
0.1% 5.21dB
0.01% 5.40 dB
0.001% 5.54dB
0.0001 % 5.56dB

Peak 5.56 dB
28.51 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:52:24 PMOct 09,2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band5 QAM16 BW=5MHz Channel=20525 RB Size=1 Position=#Max

Average Power

22.77 dBm
44.26 % at 0dB

10.0 % 2.79dB
1.0 % 490dB
0.1% 5.51dB
0.01% 5.66 dB
0.001% 5.75dB
0.0001 % 5.79dB

Peak 5.85dB
28.62 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:52:27 PMOct 09,2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QAM16 BW=5MHz Channel=20525 RB Size=12 Position=#0

Average Power

21.78 dBm
43.67 % at 0dB

10.0 % 2.92dB
1.0 % 5.12dB
0.1% 6.31dB
0.01% 6.88 dB
0.001% 7.06dB
0.0001% 7.12dB

Peak 7.12 dB
28.90 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:52:31 PMOct 09,2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band5 QAM16 BW=5MHz Channel=20525 RB Size=12 Position=#Max

Average Power

21.75 dBm
43.45 % at 0dB

10.0 % 2.93 dB
1.0 % 5.16 dB
0.1% 6.51dB
0.01% 7.25dB
0.001% 7.49dB
0.0001 % 7.59dB

Peak 7.60 dB
29.35 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:52:33 PMOct 09,2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QAM16 BW=5MHz Channel=20525 RB Size=25 Position=#0

Average Power

21.78 dBm
44.00 % at 0dB

10.0 % 2.90 dB
1.0 % 5.13dB
0.1% 6.35dB
0.01% 6.96 dB
0.001% 7.34dB
0.0001% 7.43dB

Peak 7.45dB
29.23 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:52:36 PMOct 09, 2024
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band5 QPSK BW=5MHz Channel=20625 RB Size=1 Position=#0

Average Power

23.61 dBm
47.35 % at 0dB

10.0 % 2.65dB
1.0 % 4.22dB
0.1% 483 dB
0.01% 5.17 dB
0.001% 5.25dB
0.0001 % 5.27dB

Peak 5.28 dB
28.89 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:52:40 PMOct 09, 2024
Center Freq 846.500000 MHz Ce.nter Freq: 846.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QPSK BW=5MHz Channel=20625 RB Size=1 Position=#Mid

Average Power

23.72 dBm
48.58 % at 0dB

10.0 % 2.61dB
1.0 % 3.97dB
0.1% 4.38dB
0.01% 4.62 dB
0.001% 4.70dB
0.0001% 4.71dB

Peak 471 dB
28.43 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:52:43 PMOct 09,2024
Center Freq 846.500000 MHz Ce.nter Freq: 846.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band5 QPSK BW=5MHz Channel=20625 RB Size=1 Position=#Max

Average Power

23.56 dBm
48.74 % at 0dB

10.0 % 2.61dB
1.0 % 3.92adB
0.1% 4.31dB
0.01% 4.68 dB
0.001% 4.78dB
0.0001 % 4.81dB

Peak 4.81dB
28.37 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:52:45 PMOct 09, 2024
Center Freq 846.500000 MHz Ce.nter Freq: 846.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QPSK BW=5MHz Channel=20625 RB Size=12 Position=#0

Average Power

22.67 dBm
45.65 % at 0dB

10.0 % 2.50 dB
1.0 % 4.54dB
0.1% 5.66 dB
0.01% 6.13 dB
0.001% 6.35dB
0.0001 % 6.42dB

Peak 6.42 dB
29.09 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:52:48 PMOct 09,2024
Center Freq 846.500000 MHz Ce.nter Freq: 846.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS
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Band5 QPSK BW=5MHz Channel=20625 RB Size=12 Position=#Max

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 05:52:51 PMOct 09,2024
Center Freq 846.500000 MHz Ce.nter Freq: 846.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

22.67 dBm ‘- ) .l.l.l

45.83 % at 0dB

10.0 % 2.50 dB
1.0 % 448 dB
0.1% 5.46 dB
0.01% 5.81dB
0.001% 5.93dB
0.0001 % 5.97dB

Peak 5.99 dB
28.66 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Band5 QPSK BW=5MHz Channel=20625 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 05:52:53 PMOct 09,2024
Center Freq 846.500000 MHz Ce.nter Freq: 846.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.67 dBm
46.42 % at 0dB

10.0 % 2.41dB
1.0 % 444 dB
0.1% 5.50 dB
0.01% 5.95dB
0.001% 6.16dB
0.0001 % 6.25dB

Peak 6.31dB
28.98 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS
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